WEGWAN

©0 0 FOGGERS 23

OOOOOOO
[ ] PVT. LTD




WEGWAN ENGINE SPARE PART LIST

Dia No Code Part Description

1 SPAS-001800-13-2011 WG-Screw-1-2011

2 SPAS-001800-13-2011 WG-Cleaner Outside Cover-2-2011
3 SPAS-001800-13-2011 WG-Filter-3-2011

4 SPAS-001800-13-2011 WG-Screw Assy M5X55-4-2011

5 SPAS-001800-13-2011 WG-Cleaner Inside Cover-5-2011
6 SPAS-001800-13-2011 WG-Screw ST4X10-6-2011

7 SPAS-001800-13-2011 WG-Choke-7-2011

8 SPAS-001800-13-2011 WG-Choke Handle-8-2011

9 SPAS-001800-13-2011 WG-Carburetor-9-2011

10 SPAS-001800-13-2011 WG-Gasket, Carburetor Side-10-2011
11 SPAS-001800-13-2011 WG-Screw Assy M5X20-11-2011
12 SPAS-001800-13-2011 WG-Inlet Manifold-12-2011

13 SPAS-001800-13-2011 WG-Washer, Cylinder Side-13-2011
14 SPAS-001800-13-2011 WG-Pin B3X10-14-2011

15 SPAS-001800-13-2011 WG-Screw Assy M4X16-15-2011
16 SPAS-001800-13-2011 WG-Fan Cover-16-2011

17 SPAS-001800--2011 WG-Clutch Step Screw-17-2011
18 SPAS-001800--2011 WG-Washer-18-2011

19 SPAS-001800--2011 WG-Clutch Assy-19-2011

20 SPAS-001800--2011 WG-Clutch-20-2011

21 SPAS-001800--2011 WG-Spring, Clutch-21-2011

22 SPAS-001800--2011 WG-Washer 6X15X1-22-2011

23 SPAS-001800--2011 WG-Nut M8X1-23-2011

24 SPAS-001800--2011 WG-Stop Cord Comp.-24-2011

25 SPAS-001800--2011 WG-Primary Cord Grommet-25-2011
26 SPAS-001800--2011 WG-Magneto Stator-26-2011

27 SPAS-001800--2011 WG-Magneto Rotor-27-2011

28 SPAS-001800--2011 WG-Screw M5X25-28-2011

29 SPAS-001800--2011 WG-Washer 5-29-2011

30 SPAS-001800--2011 WG-Washer 5-30-2011

31 SPAS-001800--2011 WG-Front Half Crankcase-31-2011
32 SPAS-001800--2011 WG-Guide Plate-32-2011

33 SPAS-001800--2011 WG-Gasket, Crankcase-33-2011
34 SPAS-001800--2011 WG-0il Seal 12X22X7-34-2011
35 SPAS-001800--2011 WG-Ball Bearing 6001/P5-35-2011
36 SPAS-001800--2011 WG-Crankshaft Comp.-36-2011
37 SPAS-001800--2011 WG-Rear Half Crankcase-37-2011
38 SPAS-001800--2011 WG-Starter Pully Assy-38-2011

39 SPAS-001800--2011 WG-Starter Pully-39-2011

40 SPAS-001800--2011 WG-Starter Pawl Spring-40-2011
41 SPAS-001800--2011 WG-Starter Pawl-41-2011

42 SPAS-001800--2011 WG-Starter-42-2011

43 SPAS-001800--2011 WG-Screw Assy M5X14-43-2011
44 SPAS-001800--2011 WG-Plug Cover-44-2011

45 SPAS-001800--2011 WG-Cylinder Cover-45-2011

46 SPAS-001800--2011 WG-Screw Assy M4X12-46-2011
47 SPAS-001800--2011 WG-Cover, Plug-47-2011

48 SPAS-001800--2011 WG-Plug-48-2011

49 SPAS-001800--2011 WG-Screw M5X20-49-2011

50 SPAS-001800--2011 WG-Gasket, Muffler-50-2011

51 SPAS-001800--2011 WG-Muffler-51-2011

52 SPAS-001800--2011 WG-Screw M5X55-52-2011

53 SPAS-001800--2011 WG-Cylinder-53-2011

54 SPAS-001800--2011 WG-Gasket, Cylinder-54-2011

55 SPAS-001800--2011 WG-Ring, Piston-55-2011

56 SPAS-001800--2011 WG-Piston-56-2011

57 SPAS-001800--2011 WG-Key-57-2011

58 SPAS-001800--2011 WG-Stop Ring-58-2011

59 SPAS-001800--2011 WG-Pin, Piston-59-2011

60 SPAS-001800--2011 WG-Needle, Bearing-60-2011

24




WEGWAN ENGINE SPARE PART LIST

Dia No Code Part Description

61 SPAS-001800--2011 WG-Piston Pin Circlet-61-2011

62 SPAS-001800--2011 WG-Fuel Tank Cap Assy-62-2011
63 SPAS-001800--2011 WG-Fuel Tank Cap-63-2011

64 SPAS-001800--2011 WG-Air Inlet Mouth-64-2011

65 SPAS-001800--2011 WG-Frame-65-2011

66 SPAS-001800--2011 WG-Gasket, Fuel Tank Cap-66-2011
67 SPAS-001800--2011 WG-Chain Seat-67-2011

68 SPAS-001800--2011 WG-Chain Seat-68-2011

69 SPAS-001800--2011 WG-Fuel Tank-69-2011

70 SPAS-001800--2011 WG-Washer 5-70-2011

71 SPAS-001800--2011 WG-Screw M5X16-71-2011

72 SPAS-001800--2011 WG-Screw M5X20-72-2011

73 SPAS-001800--2011 WG-Cleaner-73-2011

74 SPAS-001800--2011 WG-Primary Cord Grommet-74-2011
75 SPAS-001800--2011 WG-Inlet Fuel Pipe-75-2011

76 SPAS-001800--2011 WG-Outlet Fuel Pipe-76-2011

77 SPAS-001800--2011 WG-Plug Cap-77-2011

25




26




PUMP & FRAME

O FOG

(0]

4
=)
>

ERS

27




WEGWAN PUMP & FRAME PART LIST

Dia No Code Part Description

8 SPAS-001800-8-PUMP-2011 Screw

9 SPAS-001800-9-PUMP-2011 Spring Washer

11 SPAS-001800-11-PUMP-2011 Washer

25 SPAS-001800-25-PUMP-2011 Nylon Nut

31 SPAS-001800-31-PUMP-2011 Screw

34 SPAS-001100-34-BODY-2011 BL-Cable Comp-34-BODY-2011
38 SPAS-001800-38-PUMP-2011 Engine

39 SPAS-001100-39-BODY-2011 BL-Engine Stand-39-BODY-2011
43 SPAS-001800-43-PUMP-2011 nut

46 SPAS-001100-46-BODY-2011 BL-Joint-S-46-BODY-2011

47 SPAS-001100-47-BP-2011 BL-Crank Case-47-BP-2011

48 SPAS-001100-48-BP-2011 BL-Bearing-48-BP-2011

50 SPAS-001100-50-BP-2011 BL-Shaft-50-BP-2011

51 SPAS-001100-51-BP-2011 BL-Bearing-51-BP-2011

52 SPAS-001100-52-BP-2011 BL-O-Ring-52-BP-2011

54 SPAS-001100-54-BP-2011 BL-Gasket-54-BP-2011

55 SPAS-001100-55-BP-2011 BL-Drum Case-55-BP-2011

56 SPAS-001100-56-BP-2011 BL-Drum Clutch-56-BP-2011

57 SPAS-001100-57-BP-2011 BL-Bearing-57-BP-2011

58 SPAS-001100-58-BP-2011 BL-Bearing-58-BP-2011

60 SPAS-001100-60-BP-2011 BL-Gear-60-BP-2011

61 SPAS-001100-61-BP-2011 BL-Bearing-61-BP-2011

62 SPAS-001100-62-BP-2011 BL-O-Ring-62-BP-2011

63 SPAS-001100-63-BP-2011 BL-Qil Inlet Cup-63-BP-2011

64 SPAS-001100-64-BP-2011 BL-Crank Case Cover-64-BP-2011
66 SPAS-001100-66-BP-2011 BL-O-Ring-66-BP-2011

67 SPAS-001100-67-BP-2011 BL-Qil Glass-67-BP-2011

68 SPAS-001100-68-BP-2011 BL-O-Ring-68-BP-2011

69 SPAS-001100-69-BP-2011 BL-Drain Plug-69-BP-2011

70 SPAS-001100-70-BP-2011 BL-Qil Seal-70-BP-2011

71 SPAS-001100-71-BP-2011 BL-O-Ring-71-BP-2011

72 SPAS-001100-72-BP-2011 BL-Adjusting Ring-72-BP-2011
73 SPAS-001100-73-BP-2011 BL-Grease Ring-73-BP-2011

74 SPAS-001100-74-BP-2011 BL-V-Packing Upper Seal-74-BP-2011
75 SPAS-001100-75-BP-2011 BL-V-Packing-75-BP-2011

76 SPAS-001100-76-BP-2011 BL-V-Packing (Fabric)-76-BP-2011
77 SPAS-001100-77-BP-2011 BL-Packing Seat-77-BP-2011

78 SPAS-001100-78-BP-2011 BL-Cylinder-78-BP-2011

81 SPAS-001100-81-BP-2011 BL-Valve Assy.-81-BP-2011

82 SPAS-001100-82-BP-2011 BL-Suction Chamber-82-BP-2011
83 SPAS-001800-83-PUMP-2011 Clip-L

84 SPAS-001800-84-PUMP-2011 Suction Hose

85 SPAS-001800-85-PUMP-2011 Outlet Chamber

86 SPAS-001800-86-PUMP-2011 Valve Seat

88 SPAS-001100-88-BP-2011 BL-Pressure Valve-88-BP-2011
89 SPAS-001800-89-PUMP-2011 Presure Valve Rod

90 SPAS-001100-90-BP-2011 BL-Spring Valve-90-BP-2011

91 SPAS-001100-91-BP-2011 BL-Screw-91-BP-2011

93 SPAS-001100-93-BP-2011 BL-Relief Valve Assy-93-BP-2011
94 SPAS-001100-94-BP-2011 BL-Nut-94-BP-2011

95 SPAS-001100-95-BP-2011 BL-Pressure Valve Screw-95-BP-2011
96 SPAS-001100-96-BP-2011 BL-Pressure Adjusting Knob-96-BP-2011
97 SPAS-001800-97-PUMP-2011 Over Flow Hose

98 SPAS-001800-98-PUMP-2011 Screw

99 SPAS-001100-99-BP-2011 BL-Plunger-99-BP-2011

100 SPAS-001800-100-PUMP-2011 High Presure Hose

101 SPAS-001100-101-BP-2011 BL-Cylinder-101-BP-2011

102 SPAS-001100-102-BP-2011 BL-Suction Chamber-102-BP-2011
103 SPAS-001100-103-BP-2011 BL-Outlet Chamber-103-BP-2011
104 SPAS-001800-104-PUMP-2011 Suction Hose

28

® OO FOGGERS
@@ INDIA
PVT. LTD.




WEGWAN ENGINE SPARE PART LIST

Dia No Code Part Description

105 SPAS-001800-105-PUMP-2011 High Presure Delivery Hose
106 SPAS-001800-106-PUMP-2011 Packing

79+80 SPAS-001100-79+80-BP-2011 BL-Grease Cup-79+80-BP-2011
107 SPAS-001800-107-PUMP-2011 Suction Stainer

108 SPAS-001800-108-PUMP-2011 Stainer Conector

125 SPAS-001800-125-PUMP-2011 Wegwan Frame

126 SPAS-001800-126-PUMP-2011 Joint

34-1 SPAS-001800-126-PUMP-2011 Flex Accelerator Assly

FOGGERS 29




